



Test Report

Number: GZHT01173554

Applicant: JINGZHI BUTTONS CO.,LTD
03D,5F NORTH,NEW CHANGJIANG TEXTILE
CENTER,RUIKANG RD,HAIZHU DIST.,
GUANGZHOU,CHINA
广州市海珠区瑞康路新长江北区五楼 03D
Attn: DECLON

Date: Jun 09, 2014

Sample Description As Declared :

No. Of Sample : Several
Fibre Content : -
Material : (A) Jeans Button
(B) Jeans Rivets
Finishing : -
End Uses : Jeans Buttons and Rivets
Season : -
Colour : Metal
Style No. : -
Order No./PO No. : -
Buyer's Name : JINGZHI BUTTONS
Manufacturer's Name : -
Ref. : -

Applicant's Provided Care Instruction/Label :

-

Date Received/Date Test Started : Jun 05, 2014

Date Final Information Confirmed: Jun 05, 2014

Prepared And Checked By:
For Intertek Testing Services
Textile And Footwear Division

Lin Lin
Assistant General Manager

SuQ / cindylin



Page 1 Of 3

Intertek Guangzhou Textile Lab
3/F, Hengyun Building, 235 Kaifa Ave., Guangzhou
Economic & Technological Development District, Guangzhou, China
天祥广州纺织测试部
中国广州经济技术开发区开发大道 235 号恒运大厦 3 楼
Tel: (8620)8396 6868 Fax: (8620)8222 8169 PostCode:510730



Conclusion:

	(A)	(B)
Total Lead (Pb) Content In Non-Surface Coating Materials	M	M

Note : M = Meet Buyer's Requirement
= No Comment
N/A = Not Applicable
C = Conform Label

F = Below Buyer's Requirement
- = Did Not Perform
* = See Remark

Prepared And Checked By:
For Intertek Testing Services
Textile And Footwear Division

Lin Lin
Assistant General Manager

SuQ / cindylin





Test Report

Number: GZHT01173554

Tests Conducted (As Requested By The Applicant)

1 Total Lead (Pb) Content In Non-Surface Coating Materials

As Per U.S. Consumer Product Safety Improvement Act 2008 , Title I, Section 101 For Children’s Products Containing Lead, and test methods CPSC-CH-E1001-08.3, and CPSC-CH-E1002-08.3, Acid Digestion Method Was Used And Total Lead Content Was Determined By Inductively Coupled Argon Plasma Spectrometry.

<u>Tested Component</u>	<u>Result In ppm</u>	<u>Requirement</u>
1	<10	100 ppm
2	<10	100 ppm
3	<10	100 ppm

Remark : ppm = parts per million

Tested Components :

1. Bronze color metal (cap of button of sample A).
2. Silver color metal (button of sample A).
3. Bronze color metal (rivet of sample B).

Conclusion :

<u>Tested Sample/Component</u>	<u>Standard</u>	<u>Result</u>
Tested Components	U.S. Consumer Product Safety Improvement Act 2008 , Title I, Section 101 For Total Lead Content In Non-Surface Coating Materials (Substrate)	Pass

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek’s provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

SuQ / cindylin